44 www.raider.bg

RDP-WP80 exploded view

S5
\

< % b
~ <~ ~ 1N D v WL oD Ww

«©

/: UM o~ _’ 1A\
2 \ o

o

00§ 00 ‘@ 7 ¢ 38
oy O™~ O ~ / J / e ~ {:.’)
E Y

D
&
_}



PARTS LIST RDP-WP80

RAIDERM

NO ITEM SPEC QTY
1 dust cover G1 PP-GF20 1
2 oring 26.5*3.25 EPDM 1
3 bolt M6*42 304 8
4 pump head / PP-GF20 1
5 check valve core / PP-GF20 1
6 seal ring 34*14*2.5 1
7 spring 0.3*7*32 304 1
8 tap screw ST3.5*8 304 1
9 oring 41*3 EPDM 1
10 check valve body PP-GF20 1
1 dust cover G1 PP-GF20 1
12 oring 26.5*3.25 EPDM 1
13 water outlet G1 PP-GF20 1
14 oring 37.5*3.5 EPDM 1
15 spring 0.3*10.5*35 304 1
16 non-return valve core / POM 1
17 oring 23*3.5 EPDM 1
18 tap screw ST4.2*13 304 2
19 Hall element (flow sensor) 1
20 filter base / PP-GF20 1
21 filter / PP+PA 1
22 oring 66*4 NBR 1
23 filter cover / PC 1
24 wrench for filter coever / PP-GF20 1
25 oring 53*2.65 EPDM 1
26 drain screw G2 PP-GF20 1
27 wrench for drain screw PP-GF20 1
28 seal ring 19*10*2.5 1
29 two way connector PP-GF20 1
30 pressure sensor G1/4 / 1
31 checking ring / MPPO-GF20 1
32 oring 26.5*3 EPDM 1
33 diffuser 7*11.3 MPPO-GF20 1
34 impeller 117*6 / 1
35 mechanical seal CM301-13 / 1
36 oring 160*4 EPDM 1
37 flange / MPPO-GF20 1
38 thrower ®13 NR 1
39 alum. foot / YL102 1

40 pump casing left / ABS 1

41 tap screw 4.2*19 304 10

42 rubber feet(short) TPR 1




46

www.raider.bg

43 rubber feet(long) TPR 1
44 pump casing right / ABS 1
45 handle cover ABS 1
46 alum. motor casing L123 YL102 1
47 stator 110*50 / 1
48 seal ring NR 1
49 strap 3*80 PAG66 1
50 insulation paper 1
51 oring 95*2 EPDM 1
52 capacitor 16uF / 1
53 tap screw 3.9*13 Q235 2
54 cable buckle / PP-GF20 1
55 side cover / PP-GF20 1
56 tap screw M4*10 Q235 4
57 cable and plug HO7 RN8-F 3G1.0? / 1
58 cable covering / NBR 1
59 connecting wire HO7 RN8-F 3X1.0% / 1
60 teeth gasket 4 Q235 1
61 ground wire 200mm / 1
62 bolt assembling M4*7 Q235 1
63 bearing 62027 / 2
64 rotor 50*235.5 / 1
65 alum. back cover / YL102 1
66 bolt M5*140 Q2350111 4
67 fan / PP-GF20 1
68 snap spring @15 65Mn 1
69 Ventilation cover / PP-GF20 1
70 bolt M5*10 304 3
71 tap screw ST3*12 304 3
72 PCB base plate PP-GF20 1
73 tap screw ST3*5 4
74 PCB with LCD assembling 1
75 pump back cover 1




